Permobil

Drawings Footrest - Robo

Seating System Part Catalogs  
Seat  
Miniflex Seat  
Footrest - Robo  


 

Parts View

New Part Number Old Part Number Description Pos
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 1.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 2.1
NULL 0 BOLT M8X75 FZB 3.2
600195 600195-99-0 BOLT MC6S 6x25 fzb 4.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 5.1
600232 600232-99-0 NUT M6M 6 fzb 6.1
NULL 306356 SPACER 8 O15 7.1
600735 600735-99-0 BOLT MF6S 6x25 fzb 8.1
NULL 305896-99-0 CLAMP CTRL MAN ANGLE 9.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 10.1
600194 600194-99-0 BOLT MC6S 6x20 fzb 11.1
NULL 602361 PLASTKNOB 09-10 POLYETEN 12.1
601370 601370-99-0 BOLT K6S 6x20 fzb 13.1
302345 302345-99-0 BUSHING LEGREST C 14.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 15.1
NULL 305920 ANGELSTOP FOOTPL MFII MF 16.1
NULL 602370 EXPANDER PIN PRYM 3x12 17.1
600194 600194-99-0 BOLT MC6S 6x20 fzb 18.1
600232 600232-99-0 NUT M6M 6 fzb 19.1
600736 600736-99-0 BOLT K6S 6x10 fzb 20.1
NULL 304879-99-0 FOOTPL HINGE MHV MC 21.1
NULL 301470-99-0 SHAFT FOOTPL HINGE V.1 22.1
600503 600503-99-0 CIRCLIP SGA 8 23.1
600278 600278-99-0 SET SCREW SK6SS 6x10 MF SEAT FRAME 24.1
NULL 306830 FOOTPL UPWARD TILT KIT 25.1
601159 601159-99-0 BOLT K6S 5x12 fzb 26.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 27.1
NULL 601059-99-0 WASH BRB 5.3x15x1.6 fzb DIN 9021 B 28.1
600226 600226-99-0 LOCK NUT M5 FZB 29.1
600587 600587-99-0 Velcro 30mm 1 foot length 30.1
NULL 306333-99-0 INNER SECT UP HINGE SHORT 31.1
NULL 306335-99-0 OUT SECT FOOTPL BRACK 32.1
NULL 304859-28-0 OUT SECT FOOTPL HINGE SHORT 33.1
NULL 306359-99-0 OUTER TUBE SHORT MAN CTRL 34.1
NULL 305910 INNER TUBE CTRL MAN ANGLE 35.1
NULL 306280-28-0 FOOTPL 1PC MF LEGR SHORT, 36.1
NULL 602083-00-0 EDGE MOULDING 14mm 37.1
NULL 306282 RUBBER MAT FOOTPL MF MFII 38.1
NULL 306237-99-0 INNER SECT UP HINGE LEG 39.1
NULL 306240-99-0 OUT SECT FOOTPL BRACK 40.1
NULL 306357-99-0 OUTER TUBE LONG CTRL MAN 42.1
NULL 304887-99-0 INNER TUBE CTRL MAN ANGLE 43.1
NULL 304961-28-0 FOOTPL 1PC MC MHV 44.1
NULL 602083-00-0 EDGE MOULDING 14mm 45.1
NULL 304962 RUBBER MAT FOOTPL MFII 46.1

Spare Parts Catalog - v2.0 (5)